MF-7800 Series No.1

MF-78

Series

a0 RECHE°

High-speed, Cylinder-bed Coverstitch Machine

PARTS LIST

. FRAME & MISCELLANEOUS COVER COMPONENTS (1)

13450002
No.1379-00

2.FRAME & MISCELLANEOUS COVER COMPONENTS (2)

3.MAIN SHAFT COMPONE

NTS

PART NO.

REF.HO NOTE PART 10. DESCRIPTIOH Oty REF.NO NOTE DESCRIPTION ey
1 102 134-38007 COVERING_GUARD_R 1 1 TA-0850604-RO  RUBBER PLUG 3
2 #02  134-38108 COVERING_GUARD_L 1 2 107-53309 WINDOW PLATE RUBBER PLUG 1
3 SH-8040412-TP  SET SCREW M4 L=4 3 3 TA-2351004-R0O  RUBBER PLUG 1
4 TA-2050406-R0  RUBBER PLUG 1 4 SH-8060612-TP  SCREW M6 L=8 2
5 TA-1250406-R0 ' RUBBER PLUG P=12.5 l=4 2 5 CM-3002001-B1 __ SAFETY LABEL 12 1
6 TA-1701002-RO | RUBBER PLUG 1 6 133-00702 TOP COVER 1
1 229-01305 GROUND MARK 1 7 SH-4041055-SP SCREW 8
8 CK-3002000-01 ATTENTION SEAL 2 8 107-53309 YINDOW PLATE RUBBER PLUG 1
9 133-00958 ASSY_IIEAD_COVER 1 9 R0O-1952401-00 RUBBER RING 1
10 133-00900 READ_COVER (1) 10 229-24708 QIL SIGHT WINDOW 1
11 229-02506 FACE PLATE (1 11 133-00801 GASKET T 1
12 TA-1050504~R0 | RUBBER PLUG (n 12 133-011086 PULLER DRIVE CQVER 1
13 SH-~4041055-SP SCRE¥ 4 13 SH-6060800-SP  SCREY MG L=8 G
14 133-01007 GASKET H 1 14 133-01205 GASKET P 1
15 133-01304 NEEDLE_RER_GUARD 1 15 134-01757 SIDE COVER ASSY 1
16 SU-4040655-SP SCREW M4 L=6 2 16 134-01500 CYLINDER COVER (1)
17 133-01754 PROTECT10H_SITELD_ASSY 1 17 134-01807 CYLINDER COVER PLATE (1)
18 133-01502 BRACKET HOLDER (1) 18 SH-4040655-SP SCREY M4 L=6 (2)
2 134-01700 ___ PROTECTION SHIELD 0 % oles e ol 0

- ; SHIEL 134-0190
21 ¥Z-0841510-KP . WAVED WASHER 6.4X11X0.3 (1 21 sm—4o4os(555—sr> ‘géEE’; Mi"‘ﬁig“ 2 H;
22 SH-4030455-Si  SCREV (2) 22 PH-0300252-C0  PARALLEL PIN 2)
23 NH-6040001-SP  NUT: H4X0.7 (1y 23 SH-8040360-TP  SCREW (2)
24 SD-0640246-SP | HINGE SCREW D=6.35 H=2.4 (1) 24 RO-0371801-00  RUBBER RING (2)
25 SH-6000800-5P - SCREY 46 1=8 ] 25 134-01609 GASKET 1
26 133-01403 THREAD COVER 1 26 SH-4041055-SP SCREW 4
27 SH-4040655-SP SCREY M4 L.=6 1 27 134-00650 ASSY_TP_SUPPORT 1
28 133-02401 LMS_FAaN_COVER 1 28 134-00601 THROAT PLATE SUPPORT (1)
29 SH-4040655~SP  SCREW M4 L=6 2 29 133-01908 DOVEL PIN 1)
30 133-01309 SUPPORT_STID 4 30 133-02500 DOYEL PIN 2 )
31 134-00957 SYIRG_DOYN _COVER_ASSY 1 31 236-30007 TURE (0.01)
32 134-00908 SWING DOWN COVER ) 32 134-03407 SLIDE_COVER_SUPPORT 50!
33 133-02302 RUBBER BUMPER n 33 SH-4030855-SP  SCREW (2)
34 134-01203 RINGE ) 34 134-03605 RUBBER_PLATE S}
35 SH-8040360-TP | SCREY (1) 35 133-02203 SCREY 2
26 134-01005 CLOTH PLATE FROWT (1 36 SM-4040855-SP SCREY 3
37 SH-1040800-SP . SCREY (3) 37 134-00700 BED TOP COVER 1
38 134-02706 PIN FOR COVER (1) 38 134-00809 GASKET B ’ 1
39 SH-8040360-TP  SCREV (n 29 SH-6040870-SP  SCREY 1
40 _ 134-03508 PIN_FOR_S D COVER (1) 40 134-02300 NIPPER PLATE 1
11 RE-0300000-K0 E-RING 3 (1 1 134-02805 SPRING 1
12 WP~0550800-8P WASHER  5.5X10X0.8 (1} 42 134-02409 NIPPER SPRING PLATE 2
43 133-02708 RUBBER_YASHER (2 43 133-26202 SHOULDER SCREY 1
41 134-03605 RUBBER_PLATE (1) 44 134-02003 LATCH SPRING 1
A5 SH-6051400-5F _ SCREY 2 45 SM-1040860-SP __SCREY 9
46 134-02904 BRACKET R 1 46 134-01351 CLOTH_PLATE_ASSY 1
47 "1 134-01104 BRACKET 1 47 134-01302 CLOTH PLATE REAR (n
48 SH-6030600-SP | SCREYW H3X0.5 L=0 2 48 134-02102 THD GUIDE (1)
49 SL-4040805-5C ~ SCREY 2 49 PS-0150042-K0  SPRING PIN 1.5X 4 (1
H0 SH-4041055-SP - SCREW _ 1 50 134-01401 SLIDE COVER i
51 WH-604000T-SP  : HIT M4X0.7 1 51 Si«{—4041055-SP SCREV 3
52 133-02302 RUBBER BUMPER 1 52 134-02201 LOOPER THD GUIDE 1
53 TA-1900502-R0O RUBBER PLUG ! 53 SHM-4040655-SP  SCREW M4 L=G 1
54 133-02658 DRIVING BELT COVER ASSY 1 )
55 133-02B09 DRIVING:BELT COVER (1)
56 CH-3002000-A1 CAUTTON LAREL(16) (1)
57 SH-4051255-SP SCREW. ,M5 L=12. 2
58 SH-4050855-SP  : SCREW 1

Note #01....FOR NF-7800-110
#02.... .FOR WF-7800-K10

REF.HO  HOTE PART HO. DESCRIPTION 0y
133-07004 UPPER MAINSHAFT RIGHT 1
134-06608 UPPER_PULLEY 1
SH-8061212-TP  SCREY MHGX12 2
133-07251 BEARTHG ASSY A 1
SH-8060842-Tp__ SCREV MG L=8 1)
$4-8060612-TP  SCREW M6 L=6 (1)
133-07301 UHS_SPROCKET 1
SH-8060812-TP . SCREY M8 L=8 4
133-07459 BEARING ASSY B 1
SH-8060612-TP _ SCREW M0 L=6 (2)
133-07509 JOINT
SH-8060612-TP  SCREW M8 L=6
133-07657 OYS_LEFT_ROD_ASSY
133-24108 SCREY (4)
SH-60061402-Tp  SCREY MG L=14 (1)
133-07608 UPPER MAINSHAFT LEFT (1)
133-24009 ROD (1)
133-24207 CRANK (1
SB-1200019-00 . BEARING
SH-8060842-TP  SCREY M6 1.=8
SH-8060612-TP  SCREW M8 L=0
133-07707 COUNTER VEIGHT
133-09208 SCREY_FOR_COMNTERYE IGHT

SW-8080812-TP

134-08307

SCREV MBYS

_..SY-B061200-SP_ SCRE}

BALANCE_VETGHT_UMS

Y SV S UGN SN G SN SN NN

27 SH-8060812-TP - SCREY M6 1.=8

28 134-06905 TIMING_BELT

29 134-07101 |.LOVER MATHSHAFT RIGHT

=30 13400707 LOWER_PULLEY

31 SH-8061212-TP  SCREW M8X12

32 133-09158 BEARING _ASSY_F

33 SH-8060842-TP  SCREY M6 1.=8 (1)
34 SH-8060612-TP  SCREY MG L=06 (1)
3s . 133-00000_ . LMSLEAN 1)
36 PS-0400082-KP  SPRING PIN (h
37 133-08309 LHS SPROCKET 1
38 SH-8060812-TP  SCREY WG L=8 4
39 134-07457 BEARTNG_ASSY_E 1
.49 SH-8060612-TP __SCREY 46 1.=0 (2}
41 134-08406 BALANCE_WEIGHT_LUS_1 1
42 SH-8050512-TP  SCREV 2
43 134-08505 BALANCE_WEIGHT_LMS_2 1
44 SH-8050512-TP  SCREW 2
45 134-07507 JOINY_GFAR 1
46 SH-8060552-TP  SCREW M6 L=5 3
47 SH-8060842-TP  SCREW M6 L=3 1
A3 SH-8060552-TP  SCREW M6 L=5 2
49 SB-1150023-00  BEARTNG I
00 134-07259 CRANK_JOINT ROD _ASSY 1
51 133-24108 SCREY (2)
52 SD-0550906-TF  SHOWLDER SCREW (2)
53 133-37100 GUIDE LOOPER ROD (48}
54 ¥S-0510002-KP  SPRING WASHER 5,1X9.2X1.3 1
55 SH-4051055-SP__ SCREY (1)
56 134-07200 CRANK JOINT (1)
57 134-24205 ROD 1)
58 134-24100 CRARK (1
59 134-07705 BUSHING LMS MIDDLE I
60 134-08703 QJ1.1SEAL 1
61 134-07804 BUSHING LMS LEFT 1
62 134-07903 OIL| SEAL 1
63 134-08004 FELT_LMS_LEFT_BUSH 1
64 PS-0300122-KH  SPRING PIN 3X12 1
45 134-06806 COVER LMS M_BUSH 1
68 #01  133-07806 HOUSING A 1
87 #01  133-09307 HOUSIHG B I
68 101  133-09406 HOUSING C 1
69 SH-8550952-TP  SCREV 1
10 134-07606 LOVER MAINSHAFT LEFT 1
71 SH-8050412-TP  SCREY M5 L=4 1
72 RC-4881514-KP  C-RING 1
73 RC-4381514-KP  L-RING I

Note #OI.... SELECTIVE PARTS




{EEDLE BAR & PRESSER COMPONENTS

?

7
R,
3

5.FEED DRIVE COMPONENTS (1)

6.FEED DRIVE COMPONENTS (2)

W -
10~1
—
2 /‘I' 15
]
P
=4
| 14 13
//
-
:F.NO NOTE PART NO. DESCRIPTIGOCN Oty REF.NO  HNTE PART HO. PESCRIPTIOHN Q> REF.HO  NOTE PART HO. DESCRIPTION LN
1 133-11253 ASSY_NEEDLE_MECH 1 i 134-10008 FEED ECCENTRIC 1 "1 — RE-0300000-KO  E-RING 3 1
2 133-11204 CONNECTING ROD (M 2 s060612- TP SCREW O L=0 2 2 PS-0500202-KP  SPRING PIN 5X20 1
3 133-11006 ECCENTRIC| PIN M 3 A B0 A00  NEEDLE BEARTMG (M) ! 3 134-13408 DIFF FEED SIAFT 1
4 133-11303 NEEDLE BAR CLAMP (1 5 ¥Q1.. B1426-180-C00 _ NEEDLE BEARING. (() 1 4 TA-0500601-H0  PLUG D=5X%5.4 L= 1
5 #01.  SB-3080011-0A  BEARING (1) G #01  B1426-180-D00  NEEDLE BEARING (D) 1 5 €0-3000000-01 01l _WICK 1
6 #01  SB-3080011-0B  BEARING (1) : l;g;zzg%glz—” gilfiyl&ﬁpvp } 6 134-13604 “DIFF FEED LINK 1
- - -10105 3 _R0 -
Z; ;8% gg_;ggggﬂ_%g ggﬁg}ng ER 0 n01  133-23308 FEED_ADJ_LINK_PIN A 1 7 SD-0801866-TH  SIOULDER SCREV I
5041000-SP  SCREW M4 L=10 ) 10 %01 133-23407. FEED ADL LINK PIN B e 8 $D-0800626-TH  SHOULDER SCREV 1
9 SH-6041 L= 11 w01 133723500 FEED_ADJ_L1NK_PIN_C 1 9 134-11707 BUSHING FEED MECH 1
1
Lo # las-12104 TRIST SASHER 1 12 69-3030000-00 011 WICK 0.07 10 134-09206 BUSHING FEED HECH 1
] - _WAS 1 3 4-10204 MATH ADJ LINK 1 :
12 #01  133-12301 THRUST_WASHER 1 14 SH-8050512-TP  SCREW 2 by 134-09107 AASIER !
13 133-11600 WEEDLE BAR GUIDE 1 (5. w01 133-18704 WAIN FEED CRAMK PIM A 1 _ 12 £3025-721-000  OIL SEAL 1
14 133-11501 SLIDE BLOCK 1 16 Hol 133-18803 MAIN FEED CRAWK PIN B 1 13 134-15500 BUSIING_FEED_MECH 1
= h 17 701 133-18902 MAIN FECD CRANK PIN C 1 14 134~113808 COLLAR 2
15 SH-6051000-SP  SCREY 3 13 WH-B040001~SP  NUT M4X0.7 1 15 SH-8080412-TF _ SCREY 2
16 133-26806 NEEDLE BAR EYELET 1 19 €Q-3030000-00  OIL WICK 0.04 ) e i -
17 SM-4030655-SP  SCREW 1 20 __ SH-BOK0512-TP  SCREN o 16 134-11202 PLATE MALIL FEED ADJ 1
18 133-11956 ASSY_BUSHING_NB 1 21 133-17300 ADJUST LINK 1 17 SM-4051255-8P  SCREY.,M5 L=12. 2
19 133-11907 BUSHING NB LOWER &8 22 1ol 134-10600 FEED ADJ LINK PIN A ] 18 SH-4040655-SH SCREY M4X0.7 L=6 1
23 101 134-10709 FEED AD.J LINK PIN B 1 - _
20 133-11208 BUSHING NB_UPPER (1) 21 01 13410808 FEED ADJ LINK PTN C 1 19 NH-6040000-SH  NUT ~H4 : 1
21 133-11451 NEEDLE BAR ASSY (D 25 £0-3030000-00_  O1L VICK_ 0.07 ) 13414200 FEFD _RAR GUIDE_2 ]
22 WP-0702026-SP  WASHER 7X15X2 1 T2 7 131-15708 FEED_ARJ_BLOCK 1 2 SH-8040800-3P  SCREW 2
23 Y¥Z-1052010-KP WAVED WASHER 1 27 134-11004 BUSIIING MAIN FEED ADJ 1 22 ¥P-0450846-SP  WASHER 2
24 133-13051 ADJ SCREW| P B ASSY 1 Eg }32'}§ggg gHi#%”?FgQIKBSEEEEQEJ } 23 134-09909 DIFF _FEED_CRANK_PIN 1
25 133-13101 LOCKING KUY 1 < P gy LB OB N 24 SM-8060552-TP  SCREW M6 L=5 2
£ 30 RNAG-232-00 RE . SE ¢ e P . L
2 133-13309 SPRING PRESSER BAR A 1 A O S RE SER LG i 5 .. 134-09602 DIFE_DRIVE LINK L. 1
2 133-13 SPRING PRESSER BAR B 1 32 SH-6051400-SP  SCREW 1 26 134-09701 DIFF_DRIVE_LINK_R 1
: - bl 34 134-11509 UATN_FEED_CRANK 1 928 SH-8040 ~T SET SCREY WA L=4 2
30 133-10908 QL SEAL : 3 ’TJ{L;B?%g?)l’?J‘)_%EE‘%g’L]?%TLESn —i— ;9 134(-160.%2 ' DIFF FR.E]; }ARM ASSY 1
31 133-16005 FINGER GUARD 1 30 34-14305 "EED L IF %0 SH-8000562-TP  SCREW N6 L=5 o)
° ~ 37 101 121-16694 HEEDLE BEARING 1 30 SH-8000552-TP 512>
;3;§ fgﬁ?ﬁgégs s (S:((:)EEXR % 38 101 121-16703 HEEDLE BEARING B 1 31 134-16102 BIFI’ ,FF,EDﬁPn;__]z EH
39 101 121-16802 NEEDLE BEARING.,C. ] 32 134-16201 IFF_FEED.PIN.. )
34 133-16302 THREAD_TRIMMER 1 AQ Q1. 121-16901___  WEEDLE REARANG..D. . 1 _ : (60706501 RE (2}
: 33 SK-6030650-TP  SCREY (2
35 SH-8040410-TP _ SCREY 2 41 ¥01T 121217008 NEEDLE BEARING ., FE. 1 e i
36 SH-6030500-SN _ SCREW 3 L5 1 4z B1248-280-000  STOP RING 1 31 SH-4B50455-5p  SCREY @
E 15313804 QUIDE PLAE 1 a3 154211104 PEED LIFT LEVER ' 35 134-16458 SLIDER_GUIDE_ASSY. 1
38 SM-6041000-SP  SCREY M4 L=10 2 44 RE-0500000-K0 RING 1 36 SH-8040512-TP  SCREW 1
- 45 SH-8060552-TP___SCREW UG_L=5 K 34-165 F
AN 61 A L do| BT nEmL, A Co|p e !
- a7 "A-0500601-HO PLUG D=5GX5.4 L=6 1 P p opn v o
m 133°16203 P_E BRACKET PIN ey 13 C0-3000000-01  0IL ¥1CK 1 39 134-13203 DIFF ADJ LINK I
42 133-33208 WASHER M) 19 C0-2020000-00  DIL W1CK 0.6 40 12416854 DICE _ADJ_LEVER ASSY s %f,
° _ . - 50 $01__134-12002 . MAIN EEED LINK PIN 4 1 1 134-16706 SLIDER_GUIDE_RLOCK
13 %’; (_5(1)4{530 SP SEEEW M4 L=12 gy 51 401 134-12101 HATH nCTNE PN 8 1 42 S}!—GOS{AOO—SP SCREY - 2
4 3-14 L1KK 1 52 W0l 134-12200 MAIN FEED LINK PIN C 1 j 13415250 DIFF ADJ LEVER ASSY 1
45 8D-0700206-TP __SHOULDER SCREY 2 53 134-11905 MAIN FEED LINK 1 43 134-1525 ~ADJ_LEVER_ASSY .
46 133-14356 ASSY LIFTER SHAFT 1 54 SH-8040412-TP  SET SCREW M4 1.=4 1 14 134-15401 TORS10H  SPRING 1
47 133-15205 SPRING LIFTER LEVER 1 B _.-]SD~0!ls,%l%%&—lm_%ulunlL{),%g?sgﬁ[ﬁ%‘ﬂ_, : 45 RO-0681901-00 _ RUBBER RING > i _
48 SM-6061002-TP  SCREW M6 1=10 I ¢ 3414501 PEED LIF k 4B 134-15104 BUSHING TEED: ADJ
49 133-15007 LIFTER LEVER 1 5 T0-0500601-10- PLUG D=5X5.4 1.=6 ! 47 134-14701 BUSHING FEED: ADJ 1
50 235-37202 HOOK_SHAFT QIL SEAL 1 o §9,0000000-01 ML WICK ep mecH 0.57 48 134-00305  BUSHING_PEED_ADJ 1
51 133-14408 BUSHING LIFTER FRONT 1 _ho . 134-09206 . BUSHING_FEED MECH 1 A8 £S-1000881-TP  THRUST COLLAR 1
52 CS-0800881-TP  THRUST COLLAR 1 E; 623590;% 000 (;'{\]sugllgm 5 50 SH-8050412-1P CREN M5 Lz=4 2
53 SM-8050412-TP SCREW M5 1=4 2 ; sonedn el o il 51 134-15302 PLATE DIFF ADJ LEVER 1
54 133-14802 SPRING PF LIFT 1 o 15am1m000 DOSHING FEED_WECH 2 52 SH-4051255-SP  SCREY. M5 L=12. 2
5 - _SHAFT LEVER ASSY 1 85 SU-ROBO412-TP  SCEEY . a 53 132-17500 DIFFERENTIAL PEED LOCK HUT 1
56 133-14703 LIFTER SHAFT LEVER (1) 66 134-05802 BUSH?NG,FEED,,HECH 1 54 132-17401 DIFFERENTIAL FEED HINGE SCREV 1
57 SM-6051202-TP  SCREW M5X0.8 L=12 (1 67 133-18001 ENOB FEED ADJUST t 55 134-17100 SCREY . 1.
58 133-14505 BUSHING LIFTER REAR 1 o SH-Boaon0g-Th SEREY haxo? =S 3 56 132-17708 DIFFERENTIAL FEED BLOCK ]
59 133-14901 LIFTER HOOK 1 £ oo A S UeREY = 57 133-21203 STOPPER DIFF ADJ 1
: Z0_ .. B3215:470-000__ PIN 1 2 o : WL :
60 PS-0500142-KP  SPRING PIN 1 71 134»‘1)110() BUSHING FEED ADJ 1 58 131-23202 ADJUSTING SPRING 1
2
61 133-15106 LIFTER LEVER HOLDER 1 72 134-11301 SHAFT FEED ADJ 1 59 ¥P-0621016-SD  WASHFR 6.2X13X1 1
62 133-15353 TENS_RELEASE_LEVER_ASSY 1 73 RNO-0552001-00  RURBER RING 1 R0 SH-4040655~SH__ SCREY M4X0,7 126 1
63 133-15304 TENSION RELEASE LEVER (11 74 RE-0500000-K0  E-RING 2 - = o
64 SM26041202-TP SCREW M4X0.7 =12 (1) IS 133218308 STODPER_FELD ADJUST . 3 91 ¥P-0450826-5C WASHER 4'5X10X9'8 1
65 SD-0700586-TP _ SHOULDER SCREV 1 76 124-11152 TNDICATOR ASSY 1 62 YP-0460556-50  WASHER 4.6X7.5X0.5 1
2 s 77 RO-0631901-00  RURBER RING 1 63 WP-0450826-SC  WASHER 4.5X10X0.8 1
66 133-15551 STOPPER_ASSY L 78 131-13950 FEED_BAR_ASSY )
67 133-15502 LIFTER LEVER STOPPER (1) 70 124-13901 MAIN TEED BAR (1)
68 SM-9062550-TP  SCREY (n 80 134-14008 _ DIFF FEED BM{ f%)L
69 NM-6060001-CP  NUT M6 (1) 81 134-13703 SLIDE BLOCK (
70 SM-6061202-TP __SCREY MG L=12 2 82 134-13802 SLIDE BLOCK 2 ()
- 83 SH-6041000-SP  SCREY M4 L=10 2
;; Bg_{ggg? géxgig?ummmssy &., 84 134-14107 FFED BAR GULDE 1 1
! &85 SM-8050812-TP  SUREY _MGX& 1
73 133-15700 SCREW (L 86 134-13307 DIFF_FEED_CRANK 1
74 133-15809 SLIDER (11 87 SM-8060552-TP  SCREW M6 L=5 2
5 YP-0460556-SD  WASHER _4.6X7.5X0.5 (1 88 SM-8050512-TP  SCREW 1
76 131-23302 ADJUSTING SPRING (1? 39 SK-6042000-5P  SCREV 1
Z; gﬁ:ggggggg:gg gégéﬁ(}“g L-8 (;" Note #01....SELECTIVE PARTS

Note #01....SELECTIVE PARTS




| MF-7800 Series No.2

13. LUBRICATION COMPONENTS 14. THREAD STAND COMPONENTS 15. GAUGE PARTS COMPONENTS

BF-7823-U10-B48 MF-7823-U10-856
MF-7823-K10-866

T

REF.ND NOTE PART WD DESCRIPTION Qe REF.NO HOTE PART NO, DESCRIPTION Qty REF.NO NOTE PART NO. DESCRIPTION __EE.\_'_
T 133-43900 OIL_PROTECTION_SHIELD 1 T T T e THREAD STAND ASH. 1 1 133-50509 NEEDLE_HEAD_48 1
% }gg:ﬁggg gﬁyfﬂi‘i‘éjum (}) 2 NM-8050001-SE  NUT M5 (8) 2 HUY-128A1000 NEEDLE UYX128GAS #10 2
4 133-44205 FELT_FOR_NEAD_LUB (1) 3 ¥S-0510002-KN  SPRING WASHER (6) 3 SM-8030350-TP S‘CREW 3
- 118-56101 HEEDLE_COOLER PIR (1) 4 131-68356 THREAD STANDING ARM -ASM,- ,LONG (2) 4 133-54709 THROAT_PLATE 1
g f";ngggéz-TP igggwugﬁbfgﬂw“ } 5 131-688307 THREAD STANDING ARM . LONG (2) 5 134-31200 MAIN FEED DOG 1
33-4405 ~HEADS z - DIFF_FEED_DOG 1
i 133-44120 ASSY HEAD SUCTION 2 o 6 229-31408 THREAD STANDING ROD RUBBER CAP {1 6 134-33503 _FEED_|
9 400-191;; FELT_FOR_HEAD_SUCTIGN (1) 7 229-30408 THREAD STANDING ROD, UPPER (48} 7 133-76058 PRESSER_FODT_ASSY 1
10 133-46408 OI._TUBE FOR_SUCTIDN (1) 8 229-31307 THREAD STANDING ROD JOINT (D 8 SH-6040800-SP  SCREW (1)
11 236-30007 TUBE (0.43) 9 131-67903 THREAD GUIDE (1 9 133-76009 PRESSER_FOOT_BOTTOM (1
13 133 44502 PIRG LA D 10 131-68000  THREAD GUIDE BASE. LOVER (1) | _10. 133-75100 P £ YIELDING SECTION @
14 153-4&3’00 BUSHING FOR SUCTION (1) 1 131-68109 THREAD GUIDE ARM (1) 11 133-76800 PRESSER_FOOT_GUIDE (1}
15 134-27257 ASSY _OJL PIPE 1 12 131-68208 THREAD GUIDE ARM BASE (1) 12 133-77108 SPRING (15
16 SH-4040655-5P  SCREY 4 L=6 i 13 229-30309 THREAD STANDING ROD, LOWER (1 13 133-75209 PIVOT_PIN (
1 SHo1030095-SP | SCREY Wi 1=t > 14 229-31109 SPOOL RETAINER (8) 14 133-75308 SPRING_L it
19 HM-G0A40001-SP  RUT M4X0.7 1 15 229-31000 SPgOL_PIN (6) _;‘LfL 133-79507 SPRING R ( :
20 . 236-29308 PIPE STOPPER A 1 16 229-30903 SPOOL REST CUSHION (6) 16 133-75508 PRESSER_FOOT_HINGE l‘,
21 BP-3000001-0R  VINYL PIPE 0.5 17 229-30804 SPOOL REST ) (6) 17 SH-8030412-TP  SCREW (1:
22 134-27307 cmmrzcrma_scn_smcmp 1 18 SH-8061610-SC  SCREW MG L=16 (4) 8 133-75605 GUIDE_PLATE_L (1)
= 133-a00ss Sy DILGSUPRLY TOR_TO H 19 SH-4051405-SE  SCREV K5 L=14 (2) 19 133-75704  GUIDE PLATE R )
25 133-43000 YORM_YHEEL (1) 20 §4-6050001-SE  NUT M5 (2) 40 SH-1850000-5P  SCREY 4
28 SH-8050412-TP  SCREY M5 L=4 (2) 21 SH-4041001-SC  SCREW M4X0.7 L=10 (2) 21 133-77007 SCREY 5
27 134-26002 OIL PUMP SHAFT LARGE (1) 22 NM-8040002-SE  NUT M4X0.7 (2) 22 133-50301 NEEDLE_HEAD_56 1
28 133-43108 OIL PuMp HOUSING (1) - - = (0 23 MUY-128A1000 NEEDLE UYX128GAS #10
29 132-28309 OIL PUMP PINION (@) 23 SM-4041201-SC  SCREW M4 L=12 ‘ ; 1
30 133-42405 OIL_PUMP SPACER 2) 24 SM-4042001-SC  SCREV M4 X 20 (1 5.4 SM—SE_)BOS.)O—TP SCREW .
31 134-26101 OIL PUMP SHAFT SUALL (1 25 NM-6040002-SE  NUT M4X0.7 (2) 25 401 333-54808 THROAT PLATE 56 1
32 134-20200 OIL PUNP CASING UPPER (1 26 YP-1612616-SE  WASHER 1BX30X2.6 (2) 26 #02  133-52307 THROAT PLATE 1
33 132-28200 OIL PUHP PIN1OH (2 - - (1 27 #01  134-31200 MAIN_FEED_DOG 1
34 13343207 OIL PUMP CASIHG (D 21 ¥5-1643202-KR  SPRING WASHER : -
35 133-433086 OIL_PUMP_COVER (1) 28 NM-6160511-SE  NUT M16X1.5 (1 28 #02  134-30707 WAIN_FEED_DOG 1
36 SM-6043000-SP  SCREW @ 29 229-30705 THREAD GUIDE ARM JOINT (4) 29 #01 134-33503 DIFF_FEED_DOG 1
37 SM-8040800-SP  SCREW M4 L=6 (2) 30 #02  134-32901 DIFF FEED DOG 1
38 gl.l-0000451—|4% C()PH:ECTI!:G SCREg zi; : 31 133-75050 PRESSER_FOOT_ASSY 1
39 0-2060443-SD  CONMECTING SCRE s 78
JAO_ ___ S0-2060451-MZ__ CONNECTING SCREW 10 3 }gg_;ﬁggé EEEE?EE‘ES%‘&?EEM f%
11 400-04749 GASCKET (3) 33 5 _FOOT_
a2 $SQ~2050452-MZ  CONNECTING SCREV 1 34 SM-8040800-SP  SCREW (1
;Z ﬁ;}'goggggﬁ-sg 55555 H4 L=0 f 35 133-75209 PIYOT PIN &
-5050001-S 5 3 " z
45 YP-0G50800-SP___ WASHER _5.5X10X0.8 2 ::(75 ?ggﬁg;?géZ TP ggg%x(} H
46 SH-6051802-TF  SCREY H5X0.8 L=16 2 K !
a1 124-26309 OIL PAN 1 38 133-75100 P_F_YIELDING_SECTION (2
13 T Ooai0z-TP  SCREY H 39 133-75704 GUIDE_PLATE_R (1
34- Q i -756805
5O 131-70105____ RUBBER RING 1 40 13310605 —JUIDE PLATE L f
51 SH-0081001-SP  SCREY 1 41 SH-1850600-SP  SCREW
52 133-46309 BREEZE_PLATE 1 42 133-76900 PRESSER_FOOT_GUIDE (1
H S : i i ;
1 133- LS i D B —_75
56 134-26606 DUSTPROQF__PLATE : 1 it‘} g%_;ﬁ‘;g; g;g{gg—i (i
50 SH~4040655-SF  SCREY M4 L=6 3 5 3
57 134-27604 TUBE_HOLDER 1 46 133-50400 NEEDLE_HEAD_G4 1
53 133-43801 FITTING FILTER 1 47 MUY-128A1000  NEEDLE UYX128GAS #10 3
5o 13142800 CARIRIDGC_FILTER ! 48 SH-8030350-TP  SCREV 4
00 133
61 133-45202 FILTER COVER 1 49 133-51200 THROAT_PLATE i
62 SH-4041055-SF  SCREW 4 50 134-30103 HAIN FEED DOG 1
63 Samsadtinlt  ComecThie S % e %
g Z 54-4z 2 4 5 -75050 PRESSER_FOOT_ASS
O A LOUNECTLID SCREY : 5 13375001 PRESSER_FOOT_BOTTOM (1
67 sa—zosods—sd CONNECTING SCREV 1 54 133-75506 PRESSER_FOOT_HINGE Q1
68 236-29306 PIPE STOPPER A 7 55 SH-6040800-8P  SCREY a
% B 100000108 V1L PIPE Y a6 153-75209 PLYOTPIN {1
= 1=0 . - - -
71 BP-3000001-0R  VINYL. PIPE 0.14 : SM3§817504é2 TP ggg% &
72 BP-3000001-0R  VINYL PIPE 0.13 58 133-7710
73 134-26903 MESH PLATE 1 59 133-75100 P_F_YIELDING_SECTION (2
;4 112(:;1900002-1(;’ Rmﬂ 1G-PIN " % 60 133-75704 GUIDE PLATE R (
5 34-27851 ASSY_BED SUGTIOI 3 Z
76 134-27802 FELT_FOR. BED_SUCTION 1 61 13‘} 7§6°5 _ GUIDE PLATE L i
77 134-28305 OIL_TUBE_ FOR_SUCTION ¢} 62 SH-1850600-SP  SCREW (4
78 137-85607 011 COHNEC. ARM 1) 63 133-76900 PRESSER_FOOT_GUIDE (1
;g ;gg—igz’g}t_ (T)lllhrsucnon ASSY © &1;) 64 133-77007 SCREY (1
B 2302 ; ) 65 133-75407 SPRING R 0
31 134-28255 ASSY LOOFER_SUCTION 5%
82 134-27752 ASSY _CYLINDER_SUCTION 1 €6 133-75308 SPRING_L 1
83 134-27703 FELT_FOR_C_SUCTION €8
84 133-46408 OIL TUBE FOR SUCTIQH 1) Note #01....FOR MF-7823-U10-B56
L85 S0-2080442-SD___ CONMECTING SCREW 2 #02....FOR MF-7823-K10-B56
86 131-27455 ASSY_OIL_SUPPLY_FOR_LHS 1
87 $0-2050391-SD  COWNECTING SCREV 1
88 134-28008 G1L_SUCTIOK_FOR_BUSHING 1
89 236-30007 TUBE 0.02
90 SM-4040665-SP  SCRE¥ M4 1.=6 1




NEEDLE COOLING MECHANISM COMPONENTS

17. ACCESSORIES PARTS COMPONENTS

NOTE PART HO.

DESCRIPTION

F.NO NOTE PART HO. DESCRIPTION Qey REF . HO Dy
1 134-29055 SILICONE OIL TAKK ASSY 1 1 400-13913 ACCESSORY_BAG_ASSY 1
2 SL-4041081-SC  SCREV M4 L=10 2 2 220-32800 ACCESSORIE BAG (1)
3 134-28105 SILICONE OIL TANK CAP 1 3 229-33105 SCREY DRIVER,MIDDLE i1)
4 134-28204 SILICONE 0IL CUP 1 4 123-47308 SCREY DRIVER (SMALL) (1)
5 134-29303 FELT | 1 ) 131-60304 S SHAPED HOOK (2)
] 118-5610} NEEDLE COOLER PIN 1 6 260-37903 CHALN (1)
7 TA-0290301-M0  PLUG | 1 7 122-88403 TWEEZ.ERS (1
8 SH-4040655-SP  SCREY M4 L=6 1 ) 229-33006 SCREY¥ DRIVER,LARGE i
9 BT-0600402-EA  OIL TUBE 0.03 9 HUY-12851003 NEEDLES (PACKAGE__OF_3) 1
0 CQ-3030000-00  OIL YICK 0.1 10 229-33303 VIHY). COVER 1
11 131-60601 FUMNEL 1
12 133-08952 SYNCHRONIZER_STUD_ASSY 1
13 131-42500 CARTRIDGE_FILTER 1
14 MHL-018900CA JUKI MACHINE OIL 18 1
15 £9101-420-000 _ DRIVER 1
16 131-55103 DUST-PROOF RUBBER 4
17 134-29709 BELT_COVER 1
18 133-49600 PIN_FOR_RUBBER_CUSIIION 4
19 SK~3412001-SE  WOOD SCREW D=4.1 L=20 3
20 HT-0430002-KN  WASHER M4 I
21 SH-4040501-SH  SCREW M4X0.7 L=5 1
22 HH-GO30003-SC  NNT M3 4
23 SH-104006556-5P  SCREY M4 L=6 1
24 WP-0851216-SC  WASHER B.5X18.0X1.2 4
25 WS-0820002-KR  SPRING WASHER, M8 4
26 229-33204 SCREW DRIVER, SMALL 1
27 HX-0015000-0C  CABLE CL1P 1
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